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RF TEST REPORT
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Note: This report shall not be reproduced except in full, without the written approval of Shenzhen Haiyun
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History of this test report

Original Report Issue Date: 2023.10.08
e No additional attachment
o Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

PRISMXR PTE LTD

60 PAYA LEBAR ROAD #12-03 PAYA LEBAR SQUARE SINGAPORE, 409051

1.2 Manufacturer

PRISMXR PTE LTD

60 PAYA LEBAR ROAD #12-03 PAYA LEBAR SQUARE SINGAPORE, 409051

1.3 Basic Description of EqQuipment Under Test

Equipment Name

PrismXR Puppis S1

Test Model No. P1411

Series Models. N/A

Spec. Difference N/A

Trademark N/A

Power Supply DC 5V From USB

Hardware Version

Software Version

Operating Temperature

0°C-40°C

EUT Stage

o Product Unit eFinal-Sample

Operating Band

5150MHz ~5250MHz
5250MHz ~5350MHz
5470MHz ~5725MHz
5725MHz ~5850MHz

Product Type

IEEE 802.11a: WLAN (2TX, 2RX)
IEEE 802.11n: WLAN (2TX, 2RX)
IEEE 802.11ac: WLAN (2TX, 2RX)
IEEE 802.11ax: WLAN (2TX, 2RX)

Nominal Bandwidth

20MHz / 40MHz / 80MHz/ 160MHz

Modulation

IEEE 802.11a: OFDM (BPSK / QPSK / 16QAM / 64QAM)

IEEE 802.11n: OFDM (BPSK / QPSK / 16QAM / 64QAM)

IEEE 802.11ac: OFDM (BPSK / QPSK / 16QAM / 64QAM / 256QAM)
IEEE 802.11ax: OFDMA
(BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM)

Maximum Output Power

UNII-1_IEEE 802.11ax(HE20):25.14dBm (0.32659 W)
UNII-2A_IEEE 802.11ax(HE80):22.75dBm (0.18836 W)
UNII-2C_IEEE 802.11ac(VHT80):23.05dBm (0.20184 W)
UNII-3_IEEE 802.11ax(HE20):26.78dBm (0.47643 W)

Data Rate (Mbps)

IEEE 802.11a: 54/48/36/24/18/12/9/6 Mbps

HY-47 CFR FCC part 15E Ver.1.0
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IEEE 802.11n: up to 300 Mbps
IEEE 802.11ac: up to 1732 Mbps
IEEE 802.11ax: up to 2402 Mbps
Type of Device Master device  oWith Bridge oWith MESH
F
(I\r/ﬁzu)ency 5150~5350  [5470~5725  [5725~5850
Antenna gain(dBi
gain(dB ANTL >33 3.72 3.71
ANT2 2.94 3.90 3.01
TPC Function e  With TPC | o |without TPC
oEUT employ a TPC mechanism and TPC have the capability to
operate at least 6 dB below highest RF output power.
Beamforming Function ° \With Beamforming ‘ o Mithout Beamforming
DFS Function ° 5250MHz ~5350MHz
(Master devices) ° 5470MHz ~5725MHz

15.407:U-NIL devices operating in the 5.25-5.35 GHZ band and the 5.47-5.725 GHZ band shall employ a TPC mechanism.
The U-NIL device is required to have the capability to operate at least 6 dB below the mean EIRP value of 30 dBm A TPC
mechanism is not required for systems with an e.i.r.p of less than 500 mw.

Transmit Operating Mode

802.11a
802.11n(HT20MHz)
802.11n(HT40MHz)

2TX With Beamforming
2TX With Beamforming
2TX With Beamforming

802.11ac(VHT20MHz)

2TX With Beamforming

802.11ac(VHT40MHz)

2TX With Beamforming

802.11ac(VHT80MHz)

2TX With Beamforming

802.11ac(VHT160MHz)

2TX With Beamforming

802.11ax(HE20MHz)

2TX With Beamforming

802.11ax(HE40MHz)

2TX With Beamforming

802.11ax(HES8OMHz)

2TX With Beamforming

802.11ax(HE160MHz)

2TX With Beamforming

HY-47 CFR FCC part 15E Ver.1.0
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Transmit Operating Mode

Frequency (MHz)

Directional Gain (dBi)

Power spectral density | Power

5150~5350 5.94 5.04

802.11a 2TX With Beamforming 5470~5725 6.90 6.90

5725~5850 6.71 6.71

802.11n(HT20MHz) 2TX With 5150-5350 5.94 5.94

nt - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 6.71

802.11n(HT40MHz) 2TX With ©150-5350 5.94 5.94

rformi - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

802.11ac(VHT20MHz) 2TX With  |r20 2320 5.94 5.94

rformi - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 6.71

802.11ac(VHT40MHz) 2TX With ©15075350 5.94 5.94

i - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

802.11ac(VHT8OMHz) 2TX With [ oroo 50 5.94 5.94

i - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

802.11ac(VHT160MHz) 2TX With o0 2020 °.94 5.94

rformi - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

802.11ax(HE20MHz) 2TX With 51505350 0.94 5.94

P : 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

. 5150~5350 5.94 504

802.11ax(HE40MHz) 2TX With

: 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

802.11ax(HE8OMHz) 2TX With 5150~5350 5.94 5.94

B - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 6.71

802.11ax(HEL60MHZ)_2TX With |0 2020 °.94 5.94

P - 5470~5725 6.90 6.90
Beamforming

5725~5850 6.71 671

Note:

If antenna gains are not equal and each transmit antenna can be driven by more than one spatial

stream, directional gain may be calculated by either of the following formulas:

XDirectional gain = Gawruax + 10 log(Naw/Nss) dBi, where Nss = the number of independent spatial

streams of data and Gawrwax is the gain of the antenna having the highest gain (in dBi).

HY-47 CFR FCC part 15E Ver.1.0

Page 7 / 522

Report No.: RF230711014-01-002




Vi
REREP

l:t( 528
'-,’ \;' HAIYUN

[CIDirectional gain = 10 log[(10%*?° + 10G?'® + ... + 10°N%%) 2 INsn1] dBi [Note the “207s in the
denominator of each exponent and the square of the sum of terms; the object is to combine the

signal levels coherently.]
If all antennas have the same gain, Gawr:

[ IDirectional gain = Gawr + 10 log(Nav/Nss) dBi, where Nss = the number of independent spatial
streams of data and Gaw is the antenna gain in dBi. (This formula can also be applied when
antennas have different gains if the highest antenna gain is substituted for Gar.)

Ant gain provided by the manufacturer.

HY-47 CFR FCC part 15E Ver.1.0 Page 8/ 522 Report No.: RF230711014-01-002



sl
Wt

.

.

.

- .
. .
. .
, LY

¢ .
IFETE

B8
HAIYUN

Channel Information

Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 5180-5240 36-48
5250-5350 802.11a /n /ac lax 5260-5320 52-64
5470-5725 5500-5700 100-140
5725-5850 5745-5825 149-165
5150-5250 5190-5230 38-46
5250-5350 802.11n /ac /ax 5270-5310 54-62
5470-5725 5510-5670 102-134
5725-5850 5755-5795 151-159
5150-5250 5210 42
5250-5350 802.11ac /ax 5290 58
5470-5725 5530-5610 106-122
5725-5850 5775 155
5150-5350 802.11ac /ax 5250 50
5470-5725

Note: For 802.11ax mode only support full RU mode.

HY-47 CFR FCC part 15E Ver.1.0
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart E

Test item FCC Clause Results Remarks

o 15.207 _ o

AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)

Radiated Emission 15.209(a) Pass Meet the requirement of the limit
15.407(b)

Antenna Requirements 15.203 Compliance Note2

Transmission in the Absence of

15.407 (c) Pass NA
Data
_ 15.407(a) _ o
Spectrum Bandwidth Pass Meet the requirement of the limit
15.407(e)

Conducted Power 15.407(a) Pass Meet the requirement of the limit
Power Spectral Density 15.407(a) Pass Meet the requirement of the limit
Dynamic Frequency Selection 15.407(h) Pass Meet the requirement of the limit

Note: 1. NA denotes Not Applicable in this part.
2. The EUT have 2 internal antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E

KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 789033 D02 General UNII Test Procedures New Rules v02r01
KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

ANSI C63.10:2013

HY-47 CFR FCC part 15E Ver.1.0 Page 10/ 522 Report No.: RF230711014-01-002
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2.3 Test Instruments

Radiated Emissions

. . Cal. date Cal. Due date
No. Equipment Manufacturer Type No. | Serial No. (yyyy/mm/dd) | (yyyy/mm/dd)
1 Test receiver Rohde&Schwarz ESU 100184 2023/5/3 2024/5/2
2 Horn Antenna Schwarzbeck 9%22% 91202 -127 2023/4/23 2024/4/22
Low frequency LNA
3 amplifier Unknown 0920N 2014 2023/5/3 2024/5/2
4 | Highfrequency Schwarzbeck BBV 9718 284 2023/5/3 2024/5/2
amplifier
5 | Loop Antenna Schwarzbeck | 2B 00029 2022/7/4 2025/7/3
6 Log periodic Schwarzbeck VULB 9168 1151 2023/4/23 2024/4/22
antenna
BBHA 9120D-127
7 Horn Antenna Schwarzbeck 9120 D 3 2022/5/5 2025/5/4
8 Horn Antenna Schwarzbeck %?;'@ 9170#685 2022/7/4 2025/7/3
Temp&Humidity . .
9 Recorder Meideshi JR900 / 2023/5/3 2024/5/2
RF cable(966
10 | chamber)9kHz-1 Unknown Unknown Unknown 2023/5/3 2024/5/2
GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2023/5/3 2024/5/2
-40GHz
13 Test software Farad Technology EZ-EMC / / /
Co., Ltd
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2023/5/3 2024/5/2
2 LISN Rohde&Schwarz ENV216 100075 2023/5/3 2024/5/2
3 Pulse limiter Rohde&Schwarz ESH3-72 102299 2023/5/3 2024/5/2
RF cable
4 (9kHz-30MH?2) Unknown Unknown Unknown 2023/5/3 2024/5/2
Farad Technology
5 Test software Co.. Ltd EZ-EMC / / /
RF Conducted Emission
1 | MXASignal Keysight N9o21B | MYB0080 | 54531403 2024/4/22
Analyzer 169
o | RF Sr‘]’irt‘”o' dsusoft JS0806-2 21628604 2023/4/23 | 2024/4/22
3 | Powersupply dsusoft JS0806-4 N/A 2023/4/23 2024/4/22
unit ADC
4 | VXGSignal Keysight Mozgag | MY61270 1 50031403 | 202414122
Generator 787
EXG Analog
5 Signal Keysight ns1738 | MOOOL | 20231423 | 20241122
Generator
6 Test software dsusoft JS1120-3 / / /

HY-47 CFR FCC part 15E Ver.1.0
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2.4 Operation Mode

During testing channel & power controlling software provided by the customer was used to control
the operating channel as well as the output power level. The RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of the
final end product. The worst case test result was showed in the report.

UNII-1
Test Software Version QATool
Frequency (MHz) 5180 5200 5240
|IEEE 802.11a 17.5 17.5 17.5
IEEE 802.11n(HT20) 19 19 19
IEEE 802.11ac(VHT20) 18.5 185 185
|EEE 802.11ax(HE20) 19 19 19
Frequency (MHz) 5190 5230
IEEE 802.11n(HT40) 17.5 185
IEEE 802.11ac(VHT40) 17.5 17.5
IEEE 802.11ax(HE40) 17.5 17.5
Frequency (MHz) 5210
IEEE 802.11ac(VHT80) 16.5
IEEE 802.11ax(HE80) 16.5
UNII-2A
Test Software Version QATool
Frequency (MHz) 5260 5280 5320
|IEEE 802.11a 14.5 14.5 14.5
IEEE 802.11n(HT20) 13.5 13.5 13.5
IEEE 802.11ac(VHT20) 13 13.5 13.5
IEEE 802.11ax(HE20) 16 16 16
Frequency (MHz) 5270 5310
IEEE 802.11n(HT40) 16 16
IEEE 802.11ac(VHT40) 16 16
IEEE 802.11ax(HE40) 16 16
Frequency (MHz) 5290
IEEE 802.11ac(VHT80) 16
IEEE 802.11ax(HE80) 15.5

HY-47 CFR FCC part 15E Ver.1.0 Page 12 / 522 Report No.: RF230711014-01-002



.
. »

m 528
'-,’ \.-' HAIYUN

IFETE

UNII-1+UNII-2A

Test Software Version QATool
Frequency (MHz) 5250
|EEE 802.11ac(VHT160) 16.5
IEEE 802.11ax(HE160) 16.5
UNII-2C
Test Software Version QATool
Frequency (MHz) 5500 5580 5700
IEEE 802.11a 14 14 14
IEEE 802.11n(HT20) 13.5 14.5 135
IEEE802.11ac(VHT20) 76 81 79
|EEE 802.11ax(HE20) 16 16 16
Frequency (MHz) 5510 5550 5670
|EEE 802.11n(HT40) 16 16 16
|IEE802.11ac(VHT40) 16 16 16
|EEE 802.11ax(HE40) 16 16 16
Frequency (MHz) 5530 5690
IEE802.11ac(VHT80) 14 17
IEEE 802.11ax(HE80) 15.5 155
UNII-2C
Test Software Version QATool
Frequency (MHz) 5570
IEEE 802.11ac(VHT160) 16
IEEE 802.11ax(HE160) 17

HY-47 CFR FCC part 15E Ver.1.0
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UNII-3
Test Software Version QATool
Frequency (MHz) 5745 5785 5825
IEEE 802.11a 20.5 20 20.5
IEEE 802.11n(HT20) 21 21 22
IEEE 802.11ac(VHT20) 20 21 22
IEEE 802.11ax(HE20) 22 21.5 21
Frequency (MHz) 5755 5795
IEEE 802.11n(HT40) 20.5 20
IEEE 802.11ac(VHT40) 19 19
IEEE 802.11ax(HE40) 20 20.5
Frequency (MHz) 5775
IEEE 802.11ac(VHT80) 18
|EEE 802.11ax(HE80) 17.5

11n(HT20) and1lac(VHT20) mode have the same modulation, and the 11ac(VHT20) mode power
setting is not greater than 11n(HT20), so the test of 11ac(VHT20) mode is covered by 11n(HT20).
11n(HT40) and1lac(VHT40) mode have the same modulation, and 11ac(VHT40) mode power
setting is not greater than 11n(HT40), so the test of 11ac(VHT40) mode is covered by 11n(HT40).

The EUT supports non-beamforming and beamforming modes, both modes have the same power
setting, after evaluating, the beamforming mode has been evaluated to be the worst case, so it was
selected to test.

HY-47 CFR FCC part 15E Ver.1.0 Page 14 / 522 Report No.: RF230711014-01-002
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2.5 Test Condition

Applicable to Environmental conditions Input Power Tested by

AC Power Conducted Emission 24.3°C, 51% RH 120V AC Albert Fan

Radiated Emission 24.2°C, 55% RH 120V AC Albert Fan
Spectrum Bandwidth 24.2°C, 52% RH 120V AC Jason Huang
Conducted Power 24.2°C, 52% RH 120V AC Jason Huang
Power Spectral Density 24.2°C, 52% RH 120V AC Jason Huang
Dynamic Frequency Selection (DFS) 24.3°C, 54% RH 120V AC Jason Huang

The applicant declare the operating environment of EUT as below:

Normal conditions: 120V AC, 15~35°C

2.6 Duty Cycle of Test Signal

If duty cycle is =2 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

HY-47 CFR FCC part 15E Ver.1.0 Page 15/ 522 Report No.: RF230711014-01-002
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o Transmissi | Duty | Duty Cycle 1T :
Antenn | Frequency | Transmission : : o Final
TestMode . on Period | Cycle | Correction Minimum
a [MHZz] Duration [ms] VBW (kH
[ms] [%0] Factor VBW (kHz) )
z
Antl 5180 8.41 8.47 99.29 0.03 0.12 1
11A-CDD

Ant2 5180 8.41 8.47 99.29 0.03 0.12 1
Antl 5180 1.4 1.45 96.55 0.15 0.71 1

11N20MIMO
Ant2 5180 1.39 1.45 95.86 0.18 0.72 1
Antl 5190 1.4 1.45 96.55 0.15 0.71 1

11N40MIMO
Ant2 5190 1.4 1.46 95.89 0.18 0.71 1
Antl 5210 0.26 0.31 83.87 0.76 3.85 4

11AC80MIMO
Ant2 5210 0.26 0.31 83.87 0.76 3.85 4
11AC160MIM Antl 5250 0.19 0.24 79.17 1.01 5.26 6
0] Ant2 5250 0.19 0.24 79.17 1.01 5.26 6
Antl 5180 0.42 0.48 87.5 0.58 2.38 3

11AX20MIMO
Ant2 5180 0.43 0.49 87.76 0.57 2.33 3
Antl 5190 0.75 0.81 92.59 0.33 1.33 2

11AX40MIMO
Ant2 5190 0.75 0.8 93.75 0.28 1.33 2
Antl 5210 0.41 0.47 87.23 0.59 2.44 3

11AX80MIMO
Ant2 5210 0.41 0.46 89.13 0.50 2.44 3
11AX160MIM Antl 5250 0.29 0.35 82.86 0.82 3.45 4
o Ant2 5250 0.3 0.36 83.33 0.79 3.33 4

Note: The DUTY CYCLE of different channels in the same mode is the same, and the above test
channels are represented in the report.

HY-47 CFR FCC part 15E Ver.1.0 Page 16 / 522 Report No.: RF230711014-01-002
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11A-CDD_Ant1_5180

KEYSIGHT Input RF InputZ- 50 0 iy Type: Power (R)
RL Coupling AC Cormections Off I &0 \
Aiign: Auto Freq Ref Int (S) Tiig Delay: 2000ms '
PPPPPP

Ref Lvl Offset 22.05 dB
Ref Level 25.00 dBm

(Center 5.180000000 GHz #Video BW 8.0 MHz

Res BW 8 MHz
5 Marker Table v

Function Function Width  Function Value

Mode Trace Scale
N 1 t

A 1 t

(Center Frequency
5.

Setlings

Span

Swept Span
Zero Span

Full Span
Start Freq
180000000 GHz
lop Freq
!

5.
Si
5.

180001

KEYSIGHT Input R InpulZ 300 #Atlen: 3008
T Couping: AC ~ Corrections: OF  Preamg: Off
Align: Auto Freg Ref: Int (S)

Ref Lvl Offset 22.32 dB
Ref Level 25.00 dBm

Center 5.180000000 GHz H#Video BW 8.0 MHz

Res BW 8 MHz
ter Table

Mode Trace Scale Function
N 1 3440 ms
Al 1 8.410 ms

T

11N20MIMO_Ant1_5180
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Frequency

KEYSIGHT Input RE InputZ- 500
RL Coupling AC Cormections Off
Hign' Auto Freq Ref-Int (S)
Ref Lvl Offset 22.05dB
Ref Level 25.00 dBm
(Center 5180000000 GHz #Video BW 8.0 MHz
Res BW 8 MHz
5 Marker Table

Mode Trace Scale
N 1 t

Function

##wg Type: Power
i

fig: Video
Trig Delay -2.000 ms

Span 0 Hz
Sweep 10.0 ms (10001 pts),

Function Width  Funcion Value

Swept Span
Zero Span

Full Span
Start Freq
5.180000000 GHz
Stop Freq
5.180000000 GHz

AUTO TUNE

|Spectrum
|Sept SA
KEYSIGHT \[ﬂnu:“ RFA[‘
Soupling: AC
A > Align: Auto

InputZ 300
Corrections: Off
Freq Ref: Int (S)

Ref Lvl Offset 22.32 dB
Ref Level 25.00 dBm

Center 5.180000000 GHz H#Video BW 8.0 MHz

5 Marker Table

Mode Trace Scale
N 1 t

A

Frequency v

Swept Span
Zero Span

Siop Freq
5180000000 GHz

AUTO TUNE

11N4OMIMO_Ant1_5190
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InputZ- 500
Corrections: Off
Freq Ref: Int (S)

KEYSIGHT inpt RE

RL Coupling AC
Aign: Auto

Ref Lvl Offset 22.05 dB
Ref Level 25.00 dBm

(Center 5190000000 GHz #Video BW 8.0 MHz

Res BW 8 MHz
5 Marker Table

Mode Trace Scale Function
N 1 t

Frequency
##wg Type: Power
i

fig: Video
Trig Delay -2.000 ms

Swept Span
Zero Span

1 Full Span
Start Freq
5.130000000 GHz
Teq

Stop Fi
5.19000
AUTO TUNE

Span 0 Hz
Sweep 10.0 ms (10001 pts),

Function Width  Funcion Value

|Spectrum

|Sept SA

KEYSIGHT \[ﬂnu:“ RFA[‘
Soupling: AC

A > Align: Auto

InputZ 300
Corrections: Off
Freq Ref: Int (S)

Ref Lvl Offset 22.32 dB
Ref Level 25.00 dBm

Center 5.190000000 GHz H#Video BW 8.0 MHz

5 Marker Table

Mode Trace Scale
N 1 t

A

Frequency

Swept Span
Zero Span

Siop Freq
5190000000 GHz

AUTO TUNE

11AC80MIMO_Ant1_5210
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InputZ- 500
Corrections: Off
Freq Ref: Int (S)

KEYSIGHT lnput RF
RL Coupling AC
Aign: Auto

Ref Lvl Offset 22.11 dB
Ref Level 25.00 dBm

(Center 5.210000000 GHz #Video BW 8.0 MHz

Res BW 8 MHz

Function

##wg Type: Power (

Trig- Video

Trig Delay -2.000 ms

Function Width

W

Function Value

Frequency

Swept Span
Zero Span

Full Span
Start Freq
5.210000000 GHz
Stop Freq
5.210000000 GHz

AUTO TUNE

|Spectrum Analyzer 1

|Sept SA

KEYSIGHT \[ﬂnu:“ RFA[‘
Soupling: AC

A > Align: Auto

InputZ 300
Corrections: Off
Freq Ref: Int (S)

Preamp: Off

Ref Lvl Offset 22.30 dB
Ref Level 25.00 dBm

Center 5.210000000 GHz H#Video BW 8.0 MHz

Res BW 8 MHz
5 Marker Table v

Mode Trace Scale Function

N t

#Avg Type: Power

Trig- Video

Trig Delay 2000 ms

Function Width

Function Value

Zero Span

Full Span

Start Freq
5.210000000 GHz

Siop Freq
5210000000 GHz

AUTO TUNE

11AC160MIMO_Antl_5250
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Frequency

KEYSIGHT lnput RF
RL Coupling AC
Aign: Auto

et

Center 5.250000000 GHz
Res BW 8 MHz

5 Marker Table
Mode Trace Scale
N 1 t

InputZ- 500
Corrections: Off
Freq Ref: Int (S)

Ref Lvl Offset 22.11 dB
Ref Level 25.00 dBm

FHO O

#Video BW 8.0 MHz

Function

##wg Type: Power
Trig- Video
Trig Delay -2.000 ms

3 240.0 ps

-1.06 dB

IHI“I”H“"“I

Span 0 Hz
Sweep 10.0 ms (10001 pts),

Function Width  Funcion Value

Swept Span
Zero Span

|Spectrum
|Sept SA
KEYSIGHT \[ﬂnu:“ RFA[‘
Soupling: AC
A > Align: Auto

Center 5.250000000 GHz

5 Marker Table

Mode Trace Scale

N

A

InputZ 300
Corrections: Off
Freq Ref: Int (S)

Ref Lvl Offset 22.30 dB
Ref Level 25.00 dBm

H#Video BW 8.0 MHz

t

Frequency

Swept Span
Zero Span

11AX20MIMO_Ant1_5180
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InputZ- 500
Corrections: Off
Freq Ref: Int (S)

KEYSIGHT inpt RE

RL Coupling AC
Aign: Auto

Center 5180000000 GHz
Res BW 8 MHz

5 Marker Table
Mode Trace Scale
N 1 t

##wg Type: Power
i

fig: Video
Trig Delay -2.000 ms

Ref Lvl Offset 22.05 dB
Ref Level 25.00 dBm

#Video BW 8.0 MHz

Function Function Width  Funcion Value

Frequency

Swept Span
Zero Span

Full Span
Start Freq
5.180000000 GHz
Stop Freq
5.18000

AUTO TUNE

|Spectrum

|Sept SA

KEYSIGHT \[ﬂnu:“ RFA[‘
Soupling: AC

A > Align: Auto

Center 5.180000000 GHz

5 Marker Table
Mode Trace Scale

A

N t 8

InputZ 300
Corrections: Off
Freq Ref: Int (S)

Ref Lvl Offset 22.32 dB
Ref Level 25.00 dBm

H#Video BW 8.0 MHz

ms
4300 ps
490.0 ps

11AX40MIMO_Antl1_5190
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Center 5.190000000 GHz

5 Marker Table

Mode Trace Scale
N 1 t

A

Ref Lvl Offset 22.32 dB
Ref Level 25.00 dBm

H#Video BW 8.0 MHz

Function

“
Fry [ *
Frequency
KEYSIGHT Input RE InputZ- 50 & Ay Type: Power
RL Coupling: AC Corecfions: Off Trig- Video
Aiign: Auto Freq Ref: In (S} Trig Delay -2.000 ms
Ref Lvl Offset 22.05 dB
Ref Level 25.00 dBm Swept Span
Zero Span
Full Span
Start Freq
5.130000000 GHz
Stop Freq
5.19000
AUTO TUNE
Center 5.190000000 GHz #Video BW 8.0 MHz Span 0 Hz
Res BW 8 MHz Sweep 10.0 ms (10001 pts),
5 Marker Table
Mode Trace Scale Function Function Width ~ Function Value
N 1 t
A 1 t
T
|Spectrum .
|Swept SA Frequency v
KEYSIGHT Input RE InpuiZ- 500
Coupling: AC Correcfions: Off
AL+ i Ao Freq Ref It (S}

Functi

Swept Span
Zero Span

Siop Freq
5190000000 GHz

AUTO TUNE

11AX80MIMO_Antl1_5210
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KEYSIGHT utRF  inpulZ 500
RL Coupling AC Cormections Off
Aiign: Auto Freq Ref: In (S}

Ref Lvl Offset 22.11 dB
Ref Level 25.00 dBm

(Center 5.210000000 GHz #Video BW 8.0 MHz

Res BW 8 MHz
5 Marker Table
Mode Trace Scale Function
N 1 t
A 1 t
K

K

##wg Type: Power
i

fig: Video
Trig Delay -2.000 ms

Span 0 Hz
Sweep 10.0 ms (10001 pts),

Function Width  Funcion Value

Frequency

Swept Span
Zero Span

Full Span
Start Freq
5.210000000 GHz
Stop Freq
5.210000000 GHz

AUTO TUNE

|Spectrum

|Sept SA

KEYSIGHT \[ﬂnu:“ RFA[‘
Soupling: AC

A > Align: Auto

InputZ 300
Corrections: Off
Freq Ref: Int (S)

Ref Lvl Offset 22.30 dB
Ref Level 25.00 dBm

Center 5.210000000 GHz H#Video BW 8.0 MHz

5 Marker Table

Mode Trace Scale X
N 1 t 4.180 ms
A 1 400 s

460.0 ps

PPPPPP
460.0 ps
dB Swept Span

Frequency

Zero Span

Full Span
Start Freq
5.210000000 GHz
Stop Freg
5.210000000 GHz

AUTO TUNE

11AX160MIMO_Antl_5250
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InputZ- 500
Corrections: Off
Freq Ref: Int (S)

KEYSIGHT [nput RE #hvg Type: Power
RL Coupling AC Trig:

fig- Video
Hign' Auto Tiig Delay. 2000 ms

pPPPPP
Ref Lyl Offset 22.11 & 350.0 s
Ref Level 25.00 dBm

[ 1 A N A

Span 0 Hz
Sweep 10.0 ms (10001 pts),

(Center 5.250000000 GHz #Video BW 8.0 MHz

Res BW 8 MHz
5 Marker Table

Mode Trace Scale X Function Function Width ~ Function Value

N t
Al 1 t
K 1 i

== il . ? SE%WGF‘M

Frequency

Swept Span
Zero Span

Analyzer 1 +
InputZ 300
Corrections: Off
Freq Ref: Int (S)

KEYSIGHT inut RE
RL Coupling: AC
Align: Auto

Ref Ll Offset 22.30 4B ‘u‘h':‘.ﬂ tlij I;

Ref Level 25.00 dBm 91.2o

Center 5.250000000 GHz H#Video BW 8.0 MHz

5 Marker Table

Mode Trace Scale Function Function Width  Function Value

N t
A 1 t

P
8:43PM |

Swept Span
Zero Span

Full Span
Start Freq
5.250000000 GHz
Stop Freg
5.25000

AUTO TUNE
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty
Parameter Uncertainty
Occupied Channel Bandwidth +143.88 kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB

Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB

2.8 Test Location

Company:

Shenzhen Haiyun Standard Technical CO., Ltd.

Address:

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an
District, Shenzhen, China

CNAS Registration Number:

CNAS L18252

CAB identifier

CNO0145

A2LA Certificate Number

6823.01

Telephone:

0755-26024411

2.9 Description of Support Units

Test associated equipment

No. Equipment Manufacturer Model Series No
1 PC1 Lenovo M4500T /
2 Notebook L450 Think /
HY-47 CFR FCC part 15E Ver.1.0 Page 26 / 522 Report No.: RF230711014-01-002
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Cable and Interconnection

Shielded :
ltem Interface ! Ferrite Core Length
Type
1 USB Yes No 1.5m
2.10 Deviation from Standards
None
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method
eConducted Measurement ‘oRadiated Measurement
Test Channels
o Lowest, Middle and Highest Channel ‘o Lowest and Highest Channel
Environmental conditions
eNormal ‘oNormal and Extreme
Note:e:Test o:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted

interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)

was not recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN =

L Horizontal Reference Ground Plane

HY-47 CFR FCC part 15E Ver.1.0 Page 28 / 522 Report No.: RF230711014-01-002
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to

Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit
Note: We only recorded the data of the worst mode. Please see the following:

HY-47 CFR FCC part 15E Ver.1.0 Page 29 / 522 Report No.: RF230711014-01-002
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[150kHz~30MHz

|\Norst Case Operating Mode: 11A-MIMO_ Channel:157

100.0  dBuV

Line

50 ﬁ‘;:k:x

L ’\“’M oA W%

FCC Part15 Class B Conduction{QP)

J

15 Clazs B ConduclionAYGE)

L
) '1.;1_1%%% JI W ﬂm A ﬁﬂ pr HW peak
I AR R
0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuW dB dBuv dBuV dB Datector ~ Comment
1 01540 33.77 19.50 53.27 6578 -12.51 QP
2 0.1540 2013 19.50 30.63 55.78 -16.15 AVG
3 0.2540 1840 19.53 37.93 61.63 -23.70 QP
4 0.2540 5.54 19.53 25.07 5163 -2656 AVG
5 0.4820 2012 19.53 30.65 56.30 -1665 QP
6 * 0.4820 1543 19.53 34.96 4630 -11.34 AVG
7 0.6100 8.02 19.53 27.55 56.00 -2845 QP
8 0.6100 3.79 19.53 23.32 4600 -2268 AVG
9 23860 1083 20.3 31.14 56.00 -2486 QP
10 23860 5.60 20.3 25.91 46.00 -20.09 AVG
11 42540 9.29 20.36 20.65 56.00 -2635 QP
12 42540 4.64 20.36 25.00 46.00 -21.00 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 30/ 522 Report No.: RF230711014-01-002
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Neutral
1000  dBuV

\ FCC Part15 Clazs B Conduction{0P)
|

o i . .
T_ —— FCC Pad15 Class B Conduchon[AViE)

peak.
AV
0.0
0150 o5 [MHz] 5 J0.000

Reading Correct Measure-
Mo. Mk.  Freq. Level Factor ment Limit ~ Ower

MHz dBu\ dB dBuVv dBu\ dB Detector Comment

1 01580 3263 18.70 5223 6857 -1334 QP
2 0.1580 13.58 18.70 33.28 85.57 2220 AVG
3 02580 19.63 18.69 39.32 6150 -2218 QP
4 02580 643 18.69 26.12 51.50 -2538 AVG
5 04820 2022 18.74 39.96 56.30 -16.34 QP
6 * 04820 1519 18.74 3493 4630 -11.37 AVG
7 06060 823 18.76 27.99 56.00 -28.01 QP
8 06060 3.83 18.76 2389 46.00 -2241 AVG
9 21780 1461 20.41 35.02 56.00 -2098 QP
10 21780 996 2041 30.37  46.00 -15863 AVG
11 37820 1112 20.28 31.40 56.00 -2460 QP
12 3.7820 580 20.28 26.08  46.00 -19.92 AVG

HY-47 CFR FCC part 15E Ver.1.0 Page 31 /522 Report No.: RF230711014-01-002
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3.2 Radiated Emission

3.2.1 Limit

1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission
limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 —1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHz) Equivalent Field Strength at 3m(dBuVv/m)
5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 NOTE (2) 68.2
10 NOTE (2) 105.2
5725-5850
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2
Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength: E[dBlYV/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75
MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the

HY-47 CFR FCC part 15E Ver.1.0 Page 32 /522 Report No.: RF230711014-01-002
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band edge.

3.2.2 Test Procedure

Test Method
oConducted Measurement ‘oRadiated Measurement
Test Channels
el owest, Middle and Highest Channel ‘o Lowest and Highest Channel
Environmental conditions
eNormal ‘oNormal and Extreme
Note:e:Test o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

C) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related Item -EUT Test Photos.

HY-47 CFR FCC part 15E Ver.1.0 Page 33 /522 Report No.: RF230711014-01-002
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The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic
RBW / VBW 1MHz/3 .MHz for P'K valu?
(Emission in restricted band) 1 MHz / 1/T (Refer to Final VBW in Section 2.6)for AVG
value
Receiver Parameters Setting
Start ~ Stop Frequency 9 kHz~90 kHz for PK/AVG detector
Start ~ Stop Frequency 90 kHz~110 kHz for QP detector
Start ~ Stop Frequency 110 kHz~490 kHz for PK/AVG detector
Start ~ Stop Frequency 490 kHz~30 MHz for QP detector
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector
Start ~ Stop Frequency 1 GHz~40 GHz for PK/AVG detector

3.2.3 Test Setup

(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

IO.B m

Ground Plane

Receiver

HY-47 CFR FCC part 15E Ver.1.0 Page 34 /522 Report No.: RF230711014-01-002
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(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | _“{ Amp.

(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

i Ham
"‘ 3m }{ i
EUT DI——!—
$J.T m 10 -
T ) i
0.8m pporm
0.3m ;
Ground Plane E
"
]
:
Receiver | ------ Amp.
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3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:

1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit
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We only recorded the data of the worst mode. Please see the following:

‘Below 1G (30MHz~1GHz) |\Norst Case Operating Mode: 11A-MIMO_ Channel:157

VERTICAL

720  dBuV/m

FCLC Clazz B 3M Hadiation

Wargin -6 dt

et

sy b

-28
30000 40 50 60 70 80 [MHz) 300 400 500 60D 700 1000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. |evel Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector =11 degree  Comment

1 481626 948 20.97 3045 4000 -9.55 QP 100 133
2 483.9004 7.68 25.62 33.30 46.00 1270 QP 100 14
3 5626624 6.58 26.81 33.39 46.00 -1261 QP 136 0
4 5893212 487 28.16 33.03 4800 1297 QP 200 91
5
6

6406110 9.31 28.53 37.84 4800 -B.16 apP 100 214
* 9388326 798 31.80 38.78 4800 -B22 QP 100 199
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HORIZONTAL

720 dBuV/m

FCC Clazz B 3™ Radiation

Hargin -6 diB

' 2 %
| | ; 1 -’M }
PN WJM* VJML‘ W Ml

2ﬂ:aau.umnu 40 50 &0 70 80 [MHz) 300 400 500 GO0 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBu\im dBu\im dB Detector cm degree  Comment
1 319.9370 13.27 22.40 3567 46.00 -1033 QP 100 196
2 640.6110 9.05 28.53 37.58 46.00 -8.42 QP 200 127
3 750.1083 5.07 30.76 3583 46.00 -1017 QP 100 148
4 B801.7863 6.08 2894 36.02  46.00 -9.98 QP 100 139
5 006.4824  3.93 31.77 3570 46.00 -1030 QP 100 232
6 * 0388326 1049 31.80 4229  46.00 -3.71 ap 100 211
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gt
3) Radiated emission: Above 1G
Note:

1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit
Above 1G (1GHz~40GHz) | Test mode: 11A-MIMO Test Channel:36
VERTICAL

FCC Part15 _407AV

1270 dBuV/m

7

FCC Pait 15407 PEAK

g\
"
Lt P e A ANt u—uwhwm—__m-r———a—'ww—"’"‘_“"'f ﬂlhl""‘"
270
4500.000 4575.00  4650.00 472500  4800.00 487500  4950.00 502500  5100.00 5250.00 MHz
Reading Correct Measure- - Antenna Table
No. Mk. Freg.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv 4B dBuVim dBuVim dB Detector =il degree  Comment
1" 5150.000 19.50 3343 52.93 54.00 -1.07 AVG
2 5150.000 29.59 3343 63.02 74.00 -10.98 peak
97.0  dBuN/m FCC Part15 _407AV
ll Il I | I | I“ I I I | I | | | | Fte pa 15.407 feax
—_— SRR 1— %_ —— — - —
47 X
3
b4
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000  28300.00  32200.00 40000.00 MHz
Reading Cormrect Measure- Antenna Table
No. Mk.  Freg. Level Factor ment Limit  Over Height Degree
MHz dBuy dB dBuV/m dBulVim dB Detector cm degree Comment

1 10358.500 52.79 -3.62 4917  68.20 -19.03 peak
2 15540.000 51.69 -0.16 51.53 7400 -2247 peak
3% 15544715 41.21 -0.16 4105 5400 -1295 AVG

HY-47 CFR FCC part 15E Ver.1.0 Page 39 /522 Report No.: RF230711014-01-002



: H:( L BE
-, M ° HAIYUN
HORIZONTA
1270  dBuVW/m FCLC Part15 _407AV
rri
FCC Part 15 40F K

270
4500000 457500  4650.00 472500  4800.00 4875.00 495000 502500  S100.00 525000 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuvim dB Deatectar cim degree  Comment
1 5150.000 27.30 33.43 60.73  74.00 -13.27 peak
2" 5150.000 15.85 33.43 4928 54.00 472 AVG
7.0 dBuM/m FCC Partl5 _407AY
ll l“l I I || ”II ” I | | | | | l Fte part 15407 feax
3
- — P ;I‘ f — - —
47
2
#
-3
1000.000 430000 680000 1270000 16600.00 2050000 2440000 2830000  32200.00 40000, 00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuVvim dBu\im dB Detector cm degree Comment
1 10358.500 55.15 -3.62 5153 6820 -16.67 peak
2 * 15545155 4244 -0.16 4228 5400 -11.72 AVG
3 15560.500 53.61 -0.15 5346 7400 -20.54 peak
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Above 1G (1GHz~40GHz)

Test mode: 11A-MIMO Test Channel:40

VERTICAL
970 dBuV/m FCC Part15 4074V
Il I“I | I || ”" ” I | | | | | | FYc pan 15.407 fEax
- —1 Sy 3 — —
47
%
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000,00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuVim dBuVim dB Detector =14 degree Comment
1 10400.650 53.93 -3.55 50.38 68.20 -17.82 peak
2" 15597.745 4046 -0.15 40.31 5400 -1369 AVG
3 15600.800 51.09 -0.15 50.94 7400 -23.06 peak
HORIZONTA
97.0  dBuVim FCC Partl5 . 407AV
Il I“I | I || ”II | I I | | | I | | Ftc par 15.407 feax
- —_— - ;(_ . ﬁ_ — —
47
2
&
-3
1000.000 4300.00  8800.00  12700.00 16600.00 2050000 24400.00 28300.00  32200.00 4000000 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuV/m dBuVim dB Detector cm degree Comment
1 10400.150 55.91 -3.55 5236 6820 -1584 peak
2" 15594.242 40.36 -0.15 40.21 5400 1379 AVG
3 15600.060 51.54 -0.15 51.39 7400 -2261 peak
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Above 1G (1GHz~40GHz) |

Test mode: 11A-MIMO

Test Channel:48

VERTICAL
97.0  dBuV/m FCC Partl5 _407AV
II I"I | I || ”“ ” I | | || | | FLc part 15.407 feax
. -—- X i — -
47
3
X
-3
1000.000 4300.00  8800.00  12700.00 1GG00.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuW/m dBuVim dB Detector cm degree Comment
1 10478.350 55.35 -3.42 51.83 6820 -16.27 peak
2 15717.750 51.69 -0.14 51.55 7400 -2245 peak
3 * 15726.570 3967 -0.14 39.53 5400 -1447 AVG
HORIZONTA
97.0  dBuV/m

FCC Part15 407AY

ﬂ:l: Part 15.407 fEAK

— . 3 — -
47
3
X
3
1000.000 4500.00  ©800.00  12700.00 16600.00 20500.00 24400.00 26300.00  32200.00 40000.00 MHz
Reading Comrect Measure- Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit  Over Height Degree
MHz dBu dB dBuW/m dBu\im dB Detector cm degree Comment
1 10479.200 56.19 -3.42 5277 6820 -1543 peak
2 15721.150 5092 -0.14 50.78 7400 -23.22 peak
3* 15722061 3972 -0.14 39.58 5400 -1442 AVG
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Above 1G (1GHz~40GHz) | Test mode: 11A-MIMO Test Channel:52
VERTICAL
7.0 dBuV/m FLU Pait15 407AY
II I“I | I || |||| ” I | | | | | | Fic part 15.407 fEax
L — e - S _
47
2
&
-3
1000.000 4900.00  8800.00  12700.00 1660000 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBulim dB Detector cm degree  Comment
1 10518.300 53.74 -3.36 50.38 6820 -17.82 peak
2 * 15770.889 40.02 -0.13 39.89 54.00 -14.11 AVG
3 15773.000 50867 -0.13 50.54 74.00 -2346 peak
HORIZONTA
9.0  dBuV/m FCT Past5 A07AV
ll l“l | I || |||I ” I | | || | | FLc part 15.407 fEax
b —— - * ax_ — - —
a7
2
b4
-3
1000.000 4500.00  8B00.00  12700.00 16600.00 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Comrect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over

Height Degree

MHz dBuV dB dBuVim dBuVim dB Detector
1 10515.750 53.88 -3.36 50.52 68.20 -17.68 peak
2" 15774684 39.88 -0.13 39.75 5400 -1425 AVG
3 15780.200 50.96 -0.13 50.83 7400 -2317

cm degree Comment

peak
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Above 1G (1GHz~40GHz) |

Test mode: 11A-MIMO

Test Channel:56

VERTICAL
97.0  dBuV/m FCC Part15 407AY
II I“I | I || ”Il | I I | | | | | l Fic pan 15.407 fEAx
= — — r - _:E. — —
47
3
®
-3
1000.000 4300.00  ©800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree Comment
1 10560.650 53.80 -3.31 5049 6820 -17.71 peak
2 15846.950 50.98 -0.13 50.85 7400 -23.15 peak
3 * 15855566 39.73 -0.12 39.61 5400 -14.39 AVG
HORIZONTA
97.0  dBuV/m FCC Parti5 A07AV
II I“I | I || ”" ” I | | | | | l Fte part 15.407 feak
- J— S 2 — -
47
#
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 2830000  32200.00 4000000 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuvim dBuim dB Detector cm degree Comment
1 10560.800 53.23 -3.31 4892 6820 -18.28 peak
2 15838.450 50.83 -0.13 50.70 74.00 -23.30 peak
3 * 15B46.746 39.60 -0.13 3047 5400 -1453 AVG
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Above 1G (1GHz~40GHz) | Test mode: 11A-MIMO Test Channel:64
VERTICAL
127.0  dBuV/m
[
77 /"r \ FCC Pait 15.407 PEAK,
{ )
/ ‘
fﬂ’ \\g FCC-Pat15 4074V
FRTTRPPERPSE Nmumu_.-‘__m“m
270
5220.000 524400 526800 529200 531600 534000 536400  5388.00  5412.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBulim dBuVfm dB Deatector cm degree  Comment

5350.000 34.93 3347 6840 74.00 -560 peak
2" 5350.000 19.89 3347 5336 54.00 -0.684 AVG

97.0  dBuV/m ECC Patl5 407AV
ll ll" | I || ||I| | I I | [ | [ | | FYc pai 15.407 feax
L — —— —- 3| — T —- -
47
ﬁ 4
X
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree Comment

10639.000 53.81 -3.23 50.58 74.00 -2342 peak
2" 10641178 4246 -3.22 39.24  54.00 -1476 AVG
15968.500 50.55 -0.11 5044  74.00 -23.56 peak
4 15971.037 38.86 -0.11 3875 54.00 -15.25 AVG
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HORIZONTA

1270 dBuV/m

i FCLC Past 15.407|PEAK

O —

27.0
5220.000 5244.00 5268.00 5232.00 5316.00 5340.00 5364.00 5388.00 5412.00 5460.00 MHz

Reading Correct Measure- o Antenna Table
MNo. Mk. Freq.  |evel Factor ment Limit ~ Over Height Degree

MHz dBul dB dBuvim dBuv/m dB Detector cm degree  Comment
5350.000 26.81 33.47 60.28 7400 -13.72 peak

2 *  5350.000 16.04 3347 49.51 54.00 449 AVG

7.0  dBuv/m FCC Pait15 _407AY
Il I"I I I || ”“ | I I | | | | | | Fte part 15.407 geax
- —_— - ;(_ . Hx. —_—— - —_
47
& ‘
P
-3
1000.000 450000  8800.00 1270000 16G00.00 2050000 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector em degree Comment

10639.000 54.73 -3.23 51.50 74.00 -2250 peak
2" 10643.016 4597 -3.22 4275 5400 -11.25 AVG
3 15968.500 50.88 -0.11 50.77  74.00 -23.23 peak
15974.654 38.88 -0.11 38.77 5400 -1523 AVG
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Above 1G (1GHz~40GHz) | Test mode: 11A-MIMO Test Channel:100
VERTICAL
122.0  dBuVim FCC Partl5 4074
fr\_,.l“‘““ll
- / hY
| )J \ FCC Part 15.407 PEAK
b oxf
FA ""’J
T e R IO
27.0
5350.000 537500  5400.00 542500 545000  5475.00  5500.00 552500  5550.00 5600.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector cm degree  Comment
1 5460.000 2945 33.49 6294 7400 -11.06 peak
2 *  5460.000 19.92 3349 53.41 54.00 -059 AVG
3 5470.000 30.74 33.49 64.23 68.20 -3.97 peak
97.0  dBuV/m FCC Part15 _407AY
Il |||| | I || ”II ” I | | || | l Fte part 15.407 feax
e e — S _)“_ ) _a e -
47
%
=
1000.000 4300.00  B800.00 1270000 16600.00 20500.00 24400.00 26300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
MNo. Mk. Freg. Level Factor ment Limit ~ Over

Height Degree

MHz dBuV dB dBUV!m dBuvim dB Detector
1 10996.000 5342 -2.83 50.59 7400 -2341 peak
2 * 10997998 4350 -2.83 40.67 5400 -13.33 AVG
3 16500.000 51.13 1.27 52.40 68.20

cm degree Comment

-15.80 peak
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HORIZONTA

1270 dBuV/m FCC Partl5 _407AY

7
| Ml FCC Pait 15.407 PEAK
3
box
i R A
270
5350000 537500  5400.00 542500 545000 547500 550000 552500  5550.00 5600.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuW dB dBuvim dBuvim dB Detector =] degree  Comment
1 5460.000 27.15 3349 60.64 74.00 -13.36 peak
2 *  5460.000 1646 33.49 4995 5400 405 AVG
3 5470.000 28.89 3349 62.38 68.20 -582 peak
97.0  dBuV/m FCC Partl5 _407AV

ﬂ.l: Part 15.407 fEAK

e 3 S -
47
%
-3
1000.000 4300.00 8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000, 00 MHz
Reading Comect Measure- . Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree Comment
1 10996.000 55.23 -2.83 5240 7400 -21.60 peak
2" 11001195 4423 -2.82 41.41 5400 -1259 AVG
3 16504.000 51.82 1.28 53.10 68.20 -1510 peak
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Above 1G (1GHz~40GHz)

| Testmode: 11A-MIMO

Test Channel:116

VERTICAL
97.0  dBuV/m FCC Partl5 _407AV
ll l“l I I || |||I | I I | | | | | l F¥c part 15407 fEax
SR S o -
47
1
®
-3
1000.000 4300.00  ©800.00  12700.00 16600.00 Z0500.00 2440000 28300.00  32200.00 40000, 00 MHz2
Reading Comrect Measure- o Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuvim dBuVim dB Detector cm degree Comment
1* 11160.801 42.95 -2.02 4093  54.00 -13.07 AVG
2 11169.400 53.06 -1.98 51.08 74.00 -2292 peak
3 16744.550 51.84 1.84 53.68 68.20 -14.52 peak
HORIZONTA
970  dBuV/m FCC Part15 _407AYV
Il l"l | I || ”Il ” I | | | | | | FYc pan 15.407 fear
R = R —_ .
47
1
X
-3
1000.000 4300.00  8800.00  12700.00 1660000 20500.00 2440000 28300.00  32200.00 4000000 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuvim dB Detector cm degree Comment
1* 11160.684 4217 -2.02 40.15 5400 -13.85 AVG
2 11163.650 53.18 -2.01 5117 7400 -2283 peak
3 16739.450 52.16 1.83 53.99 6820 -14.21 peak
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Above 1G (1GHz~40GHz) |

Test mode: 11A-MIMO

Test Channel:140

VERTICAL

127.0  dBuV/m

FCC Part15 _407AY

I7

[
A
fo

FCC Pait 15.407 PEAK

A

2rn
5500.000 5540.00 558000  5620.00  5660.00 570000 574000  5780.00  5820.00 5300.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuvm dB Datactor cim degree  Comment

1 5725.000 3341 33.91 67.32 6820 -0.88 peak
2" 5729600 3366 33.91 67.57 6820 -0.63 peak

7.0 dBuV/m FCC Partl5 _407AV

II I“I | I ” ”II | I I | | | | | | Ftc part 15 407 feax
3
= - - ¢ —- -
47 ”
®
3
1000.000 4500.00  8800.00 1270000 16G00.00 2050000 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBut dB dBuVim dBuvim dB Detector CIm degree Comment
1 11400.000 52.12 -0.81 5131 7400 -2269 peak
2" 11400819 4397 -0.81 4316 5400 -10.84 AVG
3 17141.500 49.78 3.25 53.03 68.20 -15.17 peak
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127.0  dBuV/m

HORIZONTA

FCC Part1h _407AV

7

FCC Pait 15407 PEAK

Moo, s o]
210
S500.000 5540.00  S580.00  5620.00  SEGE0.00  S700.00 574000  S780.00  S820.00 5300.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dButim dBuvim dB Detector em degree  Comment
1" 5725.000 27.88 33.91 61.79 68.20 -6.41 peak
7.0 dBuV/m FCC Partl5 _407AV
Il |||| I I || |||I ” I | | | | | | FYc part 15.407 feax
T T - -
47 2
®
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Cormrect Measure- o Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuvim dB Detector cim degree Comment
1 11400.000 51.50 -0.81 50.69 7400 -23.31 peak
2" 11400.380 44.40 -0.81 43.59 5400 -1041 AVG
3 17098.500 49.55 3.0 5256 68.20 -15.64 peak
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| Above 1G (1GHz~40GHz) |

Test mode: 11A-MIMO

Test Channel:149

VERTICAL

127.0  dBuV/m

7

210

5545000 5585.00  5625.00 566500  S5705.00 574500 578500 582500 586500 5945.00 MHz

Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBulim dBul/m dB Detector cm degree  Comment

1* 5649.400 32.69 33.77 6646 68.20 -1.74 peak
21 5937.000 29.71 34.29 64.00 6820 420 peak

97.0  dBuVim FCC Parti5 _407AV

II I"I | I ” ”“ ” I | | | | | | Ftc pan 15.407 feax
R S S S SR . -
47 §
-3
1000.000 4300.00  8800.00  12700.00 1660000 2050000 2440000 28300.00 3220000 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuW/m dBuVim dB Detector cm degree Comment
1 11480.500 55.25 -0.41 5484 7400 -19.16 peak
2" 11488631 4456 -0.37 4419 5400 -9.81 AVG
3 17243.500 51.10 3.84 5494 6820 -1326 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 52 / 522
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’ A}
'III“
HORIZONTA
127.0  dBuV/m
7 LY
FCC Pant 15.407 Band 4 15'}5{
27.0
5545000 5585.00 5625.00 566500 570500 574500 578500 582500  5865.00 594500 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. |level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBulim dBuvm dB Detectar cm degree  Comment

11 5583.800 29.96 33.65 63.61 68.20 -4.59 peak
2" 5938.000 29.72 34.29 64.01 68.20 -4.19 peak

7.0 dBuV/m

FCC Part15 _407AYV
II I“I I I || ||II || I | | || | | Flc pan 15.407 feax
! %
| - — S —_—— . — —_— —_
47 3
-3
1000.000 4500.00  B800.00  12700.00 1660000 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- o Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuV!m dBuVim dB Detector cm
1 11480.500 54.47 -0.41 54.06 7400 -19.94 peak
2" 11488931 46.18 -0.37 45.81 54.00 -8.19 AVG
3 17243.500 51.67 3.84 55.51 68.20 -12.69 peak

degree Comment
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| Above 1G (1GHz~40GHz) |

Test mode: 11A-MIMO

Test Channel:157

VERTICAL
7.0 dBuV/m FCC Part15 4074V
Il I“I l I || ”II | I I | | | I | | FYc par 15.407 peax
%
L —— —— _§_ . — — —
47
1
®
-3
1000.000 430000  8800.00  12700.00 16600.00 20500.00 24400.00 2830000  32200.00 40000, 00 MHz
Reading Comect Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuvim dB Detector Cim degree Comment
1 11576.243 41.78 -0.59 4119 5400 -1281 AVG
2 11576.550 52.73 -0.59 5214 7400 -21.86 peak
3" 17355800 b51.54 4.49 56.03 68.20 -12.17 peak
HORIZONTA
70 dBuV/m FLU Part1s 4U7AV
Il l"l | I || ”“ ” I | | | | | l FYc part 15.407 fax
1 %
I - — . — — -
47
%
-3
1000.000 430000  8800.00 1270000 16600.00 20500.00 24400.00 28300.00 32200.00 40000, 00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVim dBu\im dB Detector cm degree  Comment
1 11571.450 53.82 -0.57 53.25 T400 -20.75 peak
2 11577.150 42.06 -0.59 4147 5400 -1253 AVG
3" 17354850 51.72 4.48 56.20 B8.20 -12.00 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 54 / 522 Report No.: RF230711014-01-002
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l‘ ‘\
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Above 1G (1GHz~40GHz) | Test mode: 11A-MIMO Test Channel:165
VERTICAL
127.0  dBuV/m
1
u‘t«* t
LIS
77
al 15407 Band 4 16-24
\1 M argen! - 10 dB
270
5625000 566500  5705.00 574500 578500 582500 586500 590500  5945.00 602500 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detector cm degree  Comment
11 5625.400 29.52 33.73 63.25 68.20 -4.95 peak
2 * 5934600 3368 3428 6796 6820 024 peak
97.0  dBuV/m FCC Part15 407AV
III"I I I || |||I ” I | | || || Fc part 15.407 feax
R S S S -
47 "
X
-3
1000.000 4300.00  B800.00  12700.00 1660000 2050000 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVm dBuvim dB Detector =14 degree Comment

1% 11646.992 4419 -0.85 43.34 5400 -10.66 AVG
2 11659.000 55.72 -0.89 54.83 7400 -1917 peak
3 17498.500 50.95 531 56.26 68.20 -11.94 peak
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HORIZONTA

1270 dBuV/m

210
5625000 SE65 00 5705.00 574500 5785.00

5825 00 586500 530500 5945 00

§025.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree  Comment
11 5628.600 28.91 3373 6264 6820 -556 peak
2" 5925.000 31.70 34.27 6587 6820 -2.23 peak
7.0 dBuV/m FCE Part15 _407AV
ll l“l I I || ”Il ” I | | || | l FYc part 15.407 ek
S — .
47 !
-3
1000.000 4300.00 880000  12700.00 1G600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Cormrect Measure-

Antenna Table

Mo. Mk.  Freg. Level Factor ment Limit  Over Height Degree

MHz dBu\ dB dBuV/m dBuVim dB Detector cm degree Comment
1* 11648.610 46.69 -0.85 4584 5400 -8.16 AVG
2 11658.000 55.66 -0.89 5477 7400 -19.23 peak
3 17498.500 50.91 5.31 56.22 68.20 -11.98 peak

HY-47 CFR FCC part 15E Ver.1.0 Page 56 / 522 Report No.: RF230711014-01-002
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| Above 1G (1GHz~40GHz) |

Test mode: 11N20 Test Channel:36

VERTICAL
1270 dBuV/m FCC Part15 407AV
77
FCC Part 15407 PE
1
®
)
_W«—j k'
PV ST L L e
270
4500.000 4575.00 465000 472500 480000 487500 435000 502500 510000 5250.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. lLevel  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuvim dB Detectar cim degree  Comment
1 5150.000 30.27 33.43 63.70 74.00 -10.30 peak
2" 5150.000 19.60 3343 53.03 54.00 0897 AVG
970 dBuV/m FCC Part15 407AV
Il l“l | I || ”Il ” I | | || | l FLc part 15407 feax
- — - o ﬁ_ — - -_—
47 ®
2
-3
1000.000 4900.00  8800.00  12700.00 16600.00 20500.00 24400.00 26300.00  32200.00 40000.00 MHz
Reading Comect Measure- o Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuV/m dBuWim dB Detector cm degree Comment
1 10358.500 52.97 -3.62 4935 6820 -18.85 peak
2 15535.000 51.54 -0.16 51.38 7400 -2262 peak
3" 15542632 41.44 -0.16 4128 5400 -1272 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 57 / 522
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HORIZONTA

127.0  dBuV/m

FCOC Part15 _407AY

270
4500.000 4575.00  4650.00  4725.00 480000 487500 495000  S025.00 510000 5250.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBul dB dBuim dBu/m dB Detector cm degree  Comment

1 5150.000 26.24 33.43 59.67 7400 -1433 peak
2" 5150.000 15.99 33.43 49.42 5400 458 AVG

97.0  dBuV/m FCC Partls _4074Y

ll l“l I I || ”Il ” I | | | | | l Ftc part 15.407 fEAx
P . S R
®
47
3
b4
-3
1000.000 4300.00  B800.00  12700.00 1660000 2050000 24400.00  28300.00  32200.00 40000.00 MHz
Reading Comrect Measure- o Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuV/m dBuVim dB Detector cm degree Comment
1 10358.500 54.22 -3.62 50.60 68.20 -17.60 peak
2 15535.000 53.68 -0.16 53.52 7400 -2048 peak
3% 15542952 42864 -0.16 4248 5400 -11.52 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 58 / 522 Report No.: RF230711014-01-002
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Above 1G (1GHz~40GHz)

Test mode: 11N20 Test Channel:40

7.0 dBuV/m

VERTICAL

FCC Part15 _40FAV

ﬂ:l: Part 15.407 fEAK

- & . — -
47
3
®
-3
1000.000 4900.00 880000  12700.00 16600.00 20500.00 24400.00 2830000 32200.00 40000.00 MHz
Reading Corect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB dBuV/m dBuvim dB Detector cm degree Comment
1 10400450 54.28 -3.55 50.73 6820 -1747 peak
2 15600.900 50.54 -0.15 50.39 7400 -2361 peak
3 * 15601.704 40.16 -0.15 40.01 5400 -1399 AVG
HORIZONTA
7.0 dBuVim FCC Part15 _407AV
II |“| | I || ”“ ” I | | || | | Ftc pan 15.407 feax
- —t == )]( ?‘_ —_— = -
47
2
R
-3
1000.000 4300.00 880000  12700.00 16600.00  20500.00 24400.00 2830000  32200.00 40000,00 MHz
Reading Correct Measure- Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuv dB dBuVim dBuim dB Detector cm degree Comment
1 10397.600 55.21 -3.55 5166 6820 -16.54 peak
2" 15597.919 40.28 -0.15 4013  54.00 -13.87 AVG
3 15600.500 50.49 -0.15 50.34 7400 -2366 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 59 / 522 Report No.: RF230711014-01-002
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Above 1G (1GHz~40GHz) |

Test mode: 11N20

Test Channel:48

VERTICAL
97.0  dBuV/m FCC Partls _A0TAV
II I“I | I || ”II || I | | | | | l Ftc part 15.407 feak
- —_— - ;‘ _a_ —_— = -
47
2
%
-3
1000.000 43900.00  8800.00  12700.00 16G00.00 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVIm dBuvim dB Detector Cm degree Comment
1 10480.6800 54.05 -3.41 50.64 6820 -17.56 peak
2% 15727.224 39.92 -0.14 39.78 54.00 -1422 AVG
3 15728.800 51.54 -0.14 5140 7400 -2260 peak
HORIZONTA

7.0 dBuV/m

FCC Part15 . 407AYV

ﬂII: Part 15407 fEAK

X % - a
47
%
3
1000.000 4300.00 880000 1270000 16600.00 20500.00 24400.00 28300.00 3220000 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree Comment
1 10474950 54.51 -3.42 51.09 6820 -17.11 peak
2 16724.750  50.11 -0.14 4997 7400 -2403 peak
3 * 15730360 39.63 -0.14 3949 5400 -1451 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 60 / 522 Report No.: RF230711014-01-002
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Above 1G (1GHz~40GHz) |

Test mode: 11N20 Test Channel:52

7.0 dBuV¥/m

VERTICAL

FCC Part15 _407AY

ﬁ.l: Part 15.407 fEAK

L J— S 3 — -
47
2
®
3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 2830000  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu dB dBuVim dBuVim dB Detector Cimi degree Comment
1 10523.400 53.25 -3.35 49.90 6820 -18.30 peak
2 * 15770.260 39.91 -0.13 39.78  54.00 -1422 AVG
3 15778.750 50.39 -0.13 50.26 74.00 -23.74 peak
HORIZONTA

7.0 dBuV/m

FCC Part15 . 407AYV

ﬁl: Part 15.407 BEAK

- —_ —— ; 3 —— —
47
2
X
-3
1000.000 4300.00 6800.00  12700.00 1660000 Z0S00.00 24400.00 2830000  32200.00 40000.00 MHz2
Reading Correct Measure- . Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBu'im dB Detector =1} degree  Comment
1 10512.350 53.80 -3.37 5043 68.20 -17.77 peak
2" 15774.352 39.86 -0.13 39.73 5400 -1427 AVG
3 15780.450 50.24 -0.13 50.11 7400 -23.89 peak
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Above 1G (1GHz~40GHz) |

Test mode: 11N20 Test Channel:56

7.0 dBuV/m

VERTICAL

FLL Fartlh  4UfAY

ﬁl: Part 15.407 fEAK

b — S ;'(_ . _ﬁ_ —_— - -_—
47
#
-3
1000.000 4300.00  B800.00  12700.00 1660000 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Comrect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBul dB dBuV/m dBuim dB Detector cm degree Comment
1 10565.900 53.24 -3.31 4993 6820 -18.27 peak
2 15840.250 51.48 -0.13 51.35 T4.00 -2265 peak
3" 15840.439 39.60 -0.13 3947 5400 -1453 AVG
HORIZONTA
97.0  dBuV/m

FCC Part15 _407AV

ﬂ:: Part 15.407 §EAK

L p— R * — —
47
2
3
1000.000 4300.00  8800.00 1270000 1660000 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBu'im dB Detector cm degree Comment
1 10561.850 53.39 -3.31 50.08 68.20 -18.12 peak
2 16838.450 50.97 -0.13 50.84 7400 -23.16 peak
3 * 15846680 39.45 -0.13 39.32 5400 -1468 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 62 / 522 Report No.: RF230711014-01-002
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Above 1G (1GHz~40GHz) |

Test mode: 11N20

Test Channel:64

VERTICAL

1270 dBuV/m

7 \ FCC Part 15.407 PEAK
i l
\L X
\‘2\1 FUOL Past e A07ANW
LMM-—»MW'—"‘W Mwmvwwmm
270
5220.000 5244.00  S5268.00 529200 531600  5340.00 536400 53BR00  S5412.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. lLevel Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvim dBuvim dB Deatectar cim degree  Comment
1 5350.000 31.13 33.47 64.60 74.00 -9.40 peak
2" 5350.000 19.67 3347 53.14 54.00 -0.8 AVG
97.0  dBuV/m FCC Paitl5 4074V
ll l"l | I || ||II | I I | [ | | | | Ftc pai 15 407 feax
L — - T 2 — -
a7
X 4
-3
1000.000 4500.00  8800.00  12700.00 16G00.0D  Z0500.00 24400.00 28300.00  32200.00 4000000 MHz2
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree  Comment
1% 10638.740 4232 -3.23 39.09 54.00 -14.91 AVG
2 10639.000 53.45 -3.23 5022  74.00 -23.78 peak
3 15968.500 51.05 -0.11 5094  74.00 -23.06 peak
4 15977.471  38.85 -0.11 38.74 5400 -1526 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 63 /522 Report No.: RF230711014-01-002
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HORIZONTA
1270 dBuV/m
7 FCC Part 15.407 PEAK
1
%
FCC Pa15 4074V
210
5220000 524400  S5268.00 529200 531600 534000 536400 538800  5412.00 G460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBulim dBuvim dB Detector cim degree  Comment
5350.000 28.75 3347 60.22 74.00 -13.78 peak
2" 5350.000 16.13 33.47 49.60 5400 440 AVG
7.0 dBuV/m FCC Paitl5 4074V
Il I"I I I || ||I| | I I | | | | | | Ftc part 15.407 fear
- . S — 3 - -
47
2z
x 4
X
-3
1000000 490000  8800.00 1270000 16600.00 2050000 24400.00 2830000 32200.00 40000.00 MHz
Reading Correct Measure- - Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBul dB dBuV/im dBuvim dB Detector =11 degree Comment
1 10639.000 55.23 -3.23 52.00 7400 -2200 peak
2 * 10639519 4545 -3.23 4222 5400 -11.78 AVG
3 15968.500 50.77 -0.11 50.66 7400 -23.34 peak
4 15977.671 38.89 -0.11 38.78 5400 -1522 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 64 / 522 Report No.: RF230711014-01-002
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Above 1G (1GHz~40GHz) |

Test mode: 11N20

Test Channel:100

127.0  dBuV/m

VERTICAL

FCC Part15 _407AV

77 \'\\
| / A FCC Pait 15.407 PEAK
1
X ;‘i/ \M
2
M,L-"” M“"‘W«:—n—-—u—.—_— P
270
5350.000 5375.00 5400.00 542500 545000 547500 550000 552500  5550.00 5600.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk. Fregq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1 5460.000 30.51 33.49 64.00 7400 -10,00 peak
2 *  5460.000 19.40 33.49 5289 5400 -1.11 AVG
3 5470.000 29.94 33.49 6343 6820 477 peak
97.0  dBuV/m FCC Part]5 _407AY
Il l“l | I || ”Il || I | | || | l ftc pai 15.407 fear
e s S | S -
X
47
2
X
-3
1000.000 4300.00  8800.00  12700.00 166D0.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu dB dBuVv/m dBuvim dB Detector cm degree Comment
1 10996.000 53.82 -2.83 50.99 74.00 -23.01 peak
2" 10999.497 43.72 -2.83 40.89  54.00 -13.11 AVG
3 16478.500 52.47 1.21 53.68 68.20 -14.52 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 65 /522 Report No.: RF230711014-01-002
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HORIZONTA
127.0  dBuV/m FCC Partl5 _407AV
77
| FCC Part 15.407 PEAK.
T
x %
e B
27.0
5350.000 537500 540000 542500 545000 547500 550000 552500  5550.00 5600.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBu dB8 dBuVim dBuvim dB Detectar cm degree  Comment
1 5460.000 27.03 33.49 60.52 74.00 -13.48 peak
2 *  5460.000 1617 33.49 4966 54.00 434 AVG
3 5470.000 27.04 33.49 60.53 68.20 -7.67 peak
97.0  dBuVim FCC Part15 _407AV
Il l“l I I || ”II ” I | | || | | ftc par 15 407 feax
3
- J— — T X — -
Ed
47
2
&
3
1000.000 4300.00  8800.00  12700.00 16600.00 2050000 24400.00 28300.00  32200.00 40000, 00 MHz
Reading Correct Measure- Antenna Table
MNo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuV/m dBuvim dB Detector Cimi degree Comment
1 10996.000 54.48 -2.83 51.65 7400 -22.35 peak
2" 10998178 43.91 -2.83 41.08 5400 -1292 AVG
3 16478.500 53.15 1.21 5436 6820 -13.84 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 66 / 522
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| Above 1G (1GHz~40GHz) |

Test mode: 11N20 Test Channel:116

7.0 dBuV/m

VERTICAL

FCC Part15 . 407AY

ﬂl: Part 15.407 $EAX

- — —_ o — X —_— —
X
47
%
3
1000.000 4300.00  6800.00  12700.00 16600.00 20500.00 24400.00 2830000 3220000 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuv/m dB Detector cm degree  Comment
1 11161.100 52.15 -2.02 5013 7400 -23.87 peak
2 11168.352 41.36 -1.98 3938 5400 -1462 AVG
3* 16741150 5231 1.83 5414  68.20 -14.06 peak
HORIZONTA
97.0  dBuV/m FCC Part15 _407AV
Il I“I | I || ”" ” I | | | | | l FYc part 15.407 feax
- J— - _:Ec_ . _a —— —
47
%
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuvim dB Detector M degree Comment
1 11162.600 52.47 -2.01 5046 7400 -23.54 peak
2" 11168.276 41.20 -1.98 39.22 5400 -1478 AVG
3 16739.450 50.61 1.83 5244 6820 -1576 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 67 / 522 Report No.: RF230711014-01-002
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| Above 1G (1GHz~40GHz) | Test mode: 11N20 Test Channel:140

VERTICAL

1270 dBuV/m FCC Partls 4074V

y P{j !

1
MMWMW*M“WMW{ M‘

FCC Pait 15407 PEAK

s B B

210
5500.000 5540.00 5580, 00 5620.00

SEED. D0 570000 5740.00 5780.00 5820.00 5900.00 MHz

Reading Correct Measure-

o Antenna Table
MNo. Mk. Freq. level  Factor ment Limit  Over Height Degree
MHz dBu\v dB dBulim dBu\/m dB Detector cm degree  Comment
1* 5725.000 33.76 33.91 67.67

68.20 -0.53 peak

7.0 dBuV/m FCC Part15 407AY

ﬂl: Part 15.407 fEAK

47

-3
1000.000 4300.00 B800.00 12700, 00

1660000 2050000 2440000  28300.00

32200.00 40000.00 MHz
Reading Comrect Measure-

Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Owver Height Degree
MHz dBuy dB dBuv/m dBuVim dB Detector cm degree Comment
1*  11400.180 44.28 -0.81 43.45 5400 -1055 AVG
2 11400.500 51.94 -0.81 5113 7400 -2287 peak
3 17090.500 50.57 295 5352 6820 -1468 peak

HY-47 CFR FCC part 15E Ver.1.0 Page 68 / 522 Report No.: RF230711014-01-002
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HORIZONTA
127.0  dBu¥/m FCC Part15 . 407AY
77
FCC Part 15.407 PEAK
21
5500.000 5540.00  S580.00  5620.00  SE60.00 570000  S740.00  S5780.00  5820.00 5900.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuVfm dBuvim dB Detector cm degree  Comment
1 5725.000 28.58 33.91 62.49 68.20 -5.71 peak
97.0  dBuV/m FCC Partl5 407AV
Il I“I I I || |||I ” I | | || | | Fic par 15.407 feax
L —L - —r — % S —
47
&
-3
1000.000 4300.00  6800.00  12700.00 1660000 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu dB dBuV/m dBuim dB Detector =11} degree Comment
1 11400.500 52.81 -0.81 52.00 7400 -22.00 peak
2" 11401.399 4462 -0.81 43.81 54.00 -10.19 AVG
3 17090.500 49.73 2.95 5268 68.20 -1552 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 69 / 522 Report No.: RF230711014-01-002
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| Above 1G (1GHz~40GHz) |

Test mode: 11N20

Test Channel:149

1270 dBuV/m

VERTICAL

I

W
w‘\w-s.m? Band 4 15\-\1!4.

LT I

270
5545 000 558500 562500 566500 570500 574500 578500 582500 586500 594500 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuVv dB dBuvim dBuv/m dB Detector cm degree  Comment
1" 5643.400 34.24 33.76 68.00 68.20 -0.20 peak
21 5936.600 30.06 34.29 64.35 68.20 -3.85 peak
97.0  dBuV/m FCC Paitls _407AV
Il I“I | I || ”Il | I I | | | I | I ﬁl: Part 15.407 fEAK
1 3
- — —— . S — X — —
47 2
2
-3
1000.000 430000 880000 1270000 1660000 2050000 2440000 2830000 3220000 40000, 00 MHz
Reading Cormrect Measure- . Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuVim dBuVim dB Detector cm degree Comment
1 11480.500 54.49 -0.41 54.08 7400 -19.92 peak
2"  11480.350 44.80 -0.36 44 44 5400 -956 AVG
3 17243500 50.59 3.84 54.43 68.20 -13.77 peak
HY-47 CFR FCC part 15E Ver.1.0 Page 70 / 522
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1270 dBuV/m

HORIZONTA

210

5545.000 5585.00 5625.00 5665.00

5705.00 5745.00 5785.00 5825.00 5865.00 5345.00 MHz

Reading Correct

Measure-

Antenna Table

MNo. Mk. Freg. |evel Factor ment Limit ~ Over Height Degree
MHz dBuy dB dBuvim dBuvim dB Detector cm degree  Comment
11 5641.000 29.30 33.75 63.05 68.20 -5.15 peak
2" 5939.400 29.89 34.29 64.18 68.20 4.02 peak
97.0  dBuV/m FOE Partlh _A07AY
II l"l I I || |||I ” I | | | | | | FYc part 15.407 fEAx
R S . S . _— .
47 S
3
1000.000 4500.00  BB00.00 1270000 1660000 20500.00 2440000  Z8300.00  32200.00 40000,00 MHz

Reading Correct Measure-

No. Mk.  Freq. Level Factor

Antenna Table

ment Limit ~ Over Height Degree
MHz dBu dB dBulim dBuvim dB Detector cm degree Comment
1 11480.500 55.18 -0.41 54.77 7400 -19.23 peak
2" 11489.391 46.28 -0.36 45.92 5400 -8.08 AVG
3 17243500 52.06 3.84 55.90 68.20 -12.30 peak

HY-47 CFR FCC part 15E Ver.1.0

Page 71 /522
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Above 1G (1GHz~40GHz) | Test mode: 11N20 Test Channel:157
VERTICAL
97.0  dBuV/m FCC Partl5 _407AV
II I"I I I ” ”“ ” I | | || | | FYc pan 15.407 feax
1 #
- - — -_— + - P —_— - J—
a7
%
-3
1000000 4900.00  8800.00 1270000 1GG00.00  20500.00 2440000 2830000  32200.00 40000,00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Ower Height Degree
MHz dBul dB dBuv/m dBuvim dB Detector cm degree Comment
1 11574.850 54.31 -0.58 53.73 7400 -2027 peak
2% 11579.712 42.00 -0.60 4140 5400 -1260 AVG
3 17353.350 50.85 447 55.32 6820 -12.88 peak
HORIZONTA
97.0  dBuV/m FCC Parti5 . A07AV
Il l“l I I || |||I ” I | | || | l Ftc part 15.407 feax
3
2 ®
L — - A . — — -
47
X
3
1000.000 430000 880000  12700.00 1660000 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Comrect Measure- Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuim dB Detector cm degree Comment

1 11678.771 4222 -0.60 4162 5400 -1238 AVG
2 11579.100 53.61 -0.60 53.01 7400 -2099 peak
3" 17350800 52.11 4.48 56.57 68.20 -11.63 peak
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Above 1G (1GHz~40GHz) | Test mode: 11N20 Test Channel:165

VERTICAL

127.0  dBuV/m

7

5.407 Band 4 16-24

WMJWWW
Margin <10 d8
210
5625000 SEES.00 570500 574500 578500 582500 5865.00 590500 594500 6025.00 MHz
Reading Correct Measure- o Antenna Table
MNo. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBul dB dBulim dBu/m dB Detector cm degree  Comment
11 5651.400 29.82 33.77 63.59 6924 5865 peak
2" 5925.000 3317 34.27 6744 6820 076 peak
97.0  dBuV/m FCC Pait15 407AV
ll l"l | I || ”“ ” I | | | | | | Fc pai 15 407 feax
1 3
L - —— JRNEEY . - —_ X — —
47 %
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
MNo. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuv/m dBuvim dB Detector cm degree Comment

1 11633.500 55.06 -0.80 54.26 7400 -19.74 peak
2" 11650443 45.09 -0.86 4423 54.00 977 AVG
3 17473.000 49.41 5.16 5457 6820 -13.63 peak
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HORIZONTA

1270 dBuV/m

I

FE‘E\Pa 15.407 Band 4 16-24
LY

270
5625.000 566500 570500 574500 578500  5825.00 586500 590500  5945.00 602500 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level  Factor ment Limit  Over Height Degree
MHz dBuW dB dBuVim dBu\im dB Detector cm degree  Comment

11 5634.200 29.15 33.74 62.89 68.20 -531 peak
2" 5951.000 30.82 34.31 65.13 68.20 -3.07 peak

97.0  dBuV/m FCC Part15 407AV

ll l“l I I || ”Il | I I | | | | | l Fte part 15.407 feAk
ok _ A _— .
47 2
4
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVv/m dBuvim dB Detector cm degree Comment
1 11633.500 56.14 -0.80 55634 7400 -18.66 peak
2 * 11650.243 4532 -0.86 4446 5400 -954 AVG
3 17498.500 50.53 531 55.84 68.20 -12.36 peak
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| Above 1G (1GHz~40GHz) |

Test mode: 11N40MIMO

Test Channel:38
VERTICAL
127.0  dBuV/m FCC Part15 _407AV
77
FCC Pait 15407 PEAK
i:/ \
W*MHMWWWWM 1
270
4500.000 4575.00  4650.00 472500  4800.00 487500  4950.00 502500  5100.00 5250.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuvim dBuvim dB Detectar cim degree  Comment
1 5150.000 30.07 3343 63.50 7400 -1050 peak
2" 5150.000 18.13 3343 52.56 5400 -1.44 AVG
97.0  dBuV/m FCC Partls  407AY
Il l“l | I || |||I ” I | | || | l Fte pant 15.407 feax
L J— —— -, 2 — -
47 X
&
3
1000.000 4300.00  8800.00  12700.00 1660000 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Comrect Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuim dB Detector cm degree Comment
1 10358.500 52.72 -3.62 4910 68.20 -18.10 peak
2 15560.500 52.26 -0.15 52.11 7400 -2189 peak
3 " 15560.540 4047 -0.15 4032 5400 -13.68 AVG
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HORIZONTA
127.0  dBuN/m FCC Part15 _407AV
77
FCC Pait 1540
270
4500.000 4575.00  4650.00 472500  4800.00  4875.00 495000 502500  5100.00 5250.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 5150.000 27.51 33.43 60.94 74.00 -13.06 peak
2" 5150.000 15.87 33.43 4940 5400 4860 AVG
97.0  dBuV/m FCC Partl5 407AV
Il I“I I I || |||I | I I | | | | | l Ftc part 15.407 feak
- — S 1_ ﬁ_ —_— - -_—
a7 X
%
3
1000.000 4300.00  8800.00  12700.00 16G0D.00  20500.00 24400.00 2830000  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuVim dBuim dB Detector cm degree Comment
1 10358.500 52.27 -3.62 4865 6820 -19.55 peak
2" 1555B.504 40.79 -0.15 40.64 54.00 -13.36 AVG
3 15560.500 5145 -0.15 5130 7400 -2270 peak
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Above 1G (1GHz~40GHz) |

Test mode: 11N40MIMO

Test Channel:46

7.0 dBuV/m

VERTICAL

FCC Part15 _407AY

ﬁ.l: Part 15.407 fEAK

-+ — —
X
47 %
2
X
-3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 2830000  32200.00 40000, 00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBul dB dBuVim dBuVim dB Detector cm degree Comment
1 10458.800 54.43 -3.45 50.88 6820 -17.22 peak
2 * 15685647 39.65 -0.14 39.51 5400 -1449 AVG
3 15680.800 49.74 -0.14 4960 7400 -2440 peak
HORIZONTA
7.0 dBuV/m FCC Part15 407AV
II l“l | I || |||I ” I | | || | l Ftc par 15.407 feax
b — - ;d_ .%. — —
47
2
X
-3
1000.000 4300.00  B800.00  12700.00 16600.00 20500.00 2440000 2830000  32200.00 40000.00 MHz
Reading Corect Measure- Antenna Table
NMo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuvim dBuVim dB Detector cm degree Comment
1 10456.250 54.89 -3.45 5144 6820 -16.76 peak
2" 15682.075 39.95 -0.14 39.81 5400 -1419 AVG
3 15689.300 51.40 -0.14 51.26 7400 -2274 peak
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Above 1G (1GHz~40GHz)

Test mode: 11N40MIMO Test Channel:54

VERTICAL
97.0  dBuV/m FCC Parkl5 _407AV
Il I"I | I ” ”“ ” I | | || | l Flc part 15.407 feak
e o —— e Z — -
47
%
-3
1000.000 4300.00 880000  12700.00 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freg. Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB dBuVim dBuim dB Detector cm degree Comment
1 10539.550 53.69 -3.34 50.35 6820 -17.85 peak
2 15810.200 51.94 -0.13 51.81 7400 -2219 peak
3" 15815746 39.15 -0.13 39.02 5400 -1498 AVG
HORIZONTA
97.0  dBuV/m

FCC Part15 _407aV

ﬂl: Part 15407 fEAK

b - — -—— *_ . _)z:. — - —_
47
%
3
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBu\fm dBu\im dB Detector cm degree Comment
1 10540350 54.50 -3.34 5116 6820 -17.04 peak
2 15810.550 50.77 -0.13 50.64 7400 -23.36 peak
3 ° 15818454 3926 -0.13 39.13 5400 -1487 AVG
HY-47 CFR FCC part 15E Ver.1.0 Page 78 / 522 Report No.: RF230711014-01-002



: Hi L BE
~ HAIYUN

‘\
falat
Above 1G (1GHz~40GHz) | Test mode: 11N40MIMO Test Channel:62
VERTICAL
1270 dBuV/m
7 \H FCC Part 15.407 PEAK
-
1\ ®
"
Lﬁ‘g FEE Past 15 N7 AN
[ RS M“"-u-‘_. - R E———
270
5210000 523500 5260.00 528500 531000 533500 536000 538500  5410.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB dBulim dBuV/m dB Detector cm degree  Comment
1 5350.000 3145 3347 6492 7400 -9.08 peak

2 *  5350.000 19.80 3347 53.27 B400 073 AVG

97.0  dBuV/m FOC Paiti 407AV
Il I"I | | || |||I || | | | || | | FYc pan 15.407 feak
L —r . P 3 B —
47
2 4
- X
-3
1000.000 4300.00  8800.00  12700.00 166D0.00 2050000 2440000 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBul dB dBuv/m dBu\Vim dB Detector ©m degree Comment

1 10613.500 53.04 -3.26 49.78  74.00 -2422 peak
10617.916  41.51 -3.25 38.26 54.00 -1574 AVG
15943.000 50.82 -0.12 50.50 7400 -2350 peak

4 "  15048.894 3843 -0.12 38.31 5400 -1569 AVG
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127.0  dBuV/m
w FCC Part 15.407 PEAK
W FICE Past1 6 A07AY
7
e B B |
270
5210.000 523500  5260.00 528500 531000 533500  5360.00 538500  5410.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. |level Factor ment Limit  Over Height Degree
MHz dBuV dB dBulVIm dBuMim dB Detector cim degree  Comment

5350.000 26.08 3347 59.55 74.00 -14.45 peak
2 *  5350.000 1593 3347 4940 5400 460 AVG

970  dBuv/m FCLC Part15 _407AY
II I"I | | || |||I || | | [ | | | | Ftc part 15.407 fEAx
L — - — - — -
o X E
& 4
X
-3
1000.000 4300.00  8800.00 1270000 16600.00 Z0500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Comrect Measure- Antenna Table
Mo. Mk. Freq. Level  Factor ment Limit ~ Owver Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree Comment

10613.500 53.19 -3.26 4993 74.00 -24.07 peak
2" 10618.995 4353 -3.25 40.28  54.00 -13.72 AVG
15943.000 50.07 -0.12 49.95 74.00 -24.05 peak
15950.313 3842 -0.11 38.31 54.00 -1569 AVG
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Above 1G (1GHz~40GHz) |

Test mode: 11N40MIMO

Test Channel:102

VERTICAL
127.0  dBuV/m FCC Part15 4074V
nﬂgr""
e o \‘H\\
I ’,.J‘ . FCC Part 15407 PEAK
i/ ~
) A\‘N‘&“
M-M ey
27.0
5350000 5376.00 540200  5428.00 545400 54B0.00  5506.00 553200  5558.00 5610.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBul dB dBu\im dBuvim dB Detector i degree  Comment
1 5460.000 29.13 33.49 6262 74.00 -11.38 peak
2" 5460.000 19.93 33.49 5342 5400 058 AVG
3 5470.000 29.64 33.49 63.13 68.20 -5.07 peak
97.0  dBuV/m

FCC Part15 _407AV

ﬁ.l: Part 15.407 fEAK

x i - -
47
&
-3
1000000 430000  8800.00  12700.00 16600.00 2050000 2440000 2830000  32200.00 40000.00 MHz
Reading Correct Measure- Antenna Table
Mo. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBuvim dB Detector cm degree Comment
1 11021.500 52.70 -2.72 4998 7400 -2402 peak
2* 11023738 41.87 -2.71 39.16 5400 -14.84 AVG
3 165629.500 50.57 1.34 51.91 68.20 -16.29 peak
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HORIZONTA
127.0  dBuV/m FCE Pait15 4074
77
| FCC Pait 15.407 PEAK
5% A7
—A’j'j/\'
210
5350000 5376.00  5402.00  5428.00 545400 548000 550600 553200  5556.00 5610.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB dBuvim dBuVim dB Detectar =11 degree  Comment
1 5460.000 27.15 33.49 6064 74.00 -13.36 peak
2 5460.000 16.24 33.49 4973 5400 427 AVG
3 " 5470.000 3084 33.49 6433 68.20 -3.87 peak
97.0  dBuV/m FCE Pait15_407AV
II I“I I I || ”II ” I | | || | | FYc pan 15.407 feax
L — - . 3 — -
T X
47 "
&
-3
1000.000 4900.00  €800.00 1270000 16600.00 20500.00 2440000 28300.00  32200.00 40000.00 MHz
Reading Comect Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB dBuvim dBuvim dB Detector cm degree Comment
1 11021.500 52.49 -2.72 49.77 7400 -2423 peak
2" 110256368 41.78 -2.70 39.08 54.00 -1492 AVG
3 16529.500 50.65 1.34 5199 6820 -16.21 peak
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